| VRDS-T1

EXPLODED VIEW-2
REF. NO. PARTS NO. DESCRIPTION REMARKS
2- 1 5730033400  MAGNET
2-2 M00068300A  TURN TABLE (GRN)
2-3 *5801598600  BUSH, 4X2. 5
2- 4 *5801600600  SPRING
2-5 %5801599801  CENTER RING
2-6 ¥5801569800  MAGNET YOKE
-7 5801493500  MAGNET
2-8 5801057200  MAGNET HOLDER
2- 9 ¥5801570000  MOTOR COVER
2-10 5370008800  DC MOTOR, RF-310T
-1 *E95000500A  DIRECTION PCB ASSY
-12 ¥5801569900  MOTOR BRACKET
2-13 5801570900 MAIN GEAR
-14 ¥5801570800  T-LEVER
-1 5801571500 ~ LOADING BELT
2-16 5801571000  PULLEY GEAR
2-17 5801571100  2-STEP GEAR
2-18 x5801597500  RING CUSHION T3
2-19 *5801571400 GEAR COVER
2-20 x5801392100  COIL SPRING (D)
2-21 *5801276700  SCREW, STEP
2-22 e MECHA. CHASSIS (B)
2-23 x5801595301  SUPPORT SPRING
2-24 5801629900  TRAY :
2-25 MO0029800A  TRAY PANEL ASSY (G) [J, GE] VRDS-T1 (N)
M0O0029300A  TRAY PANEL ASSY (B) [US,C, GE, E, UK] VRDS-T1(B)
2-26 *5801480500  FLOATING SPG (A)
2-21 x5801480600 FLOATING SPG (B)
2-28 *5800846700  SPRING SUPPORT
2-29 5800979201  MOTOR PULLY
-30 *E95000700A  TRAY MOTOR PCB ASSY
2-31 5370009200 . DC MOTOR, RF-500TB
2-32 *M00008700A  MOTOR PLATE
2-41 x¥5780023010  SCREW, BIND M3X10 (NI BLK)
2-42 x5785604075  SPACER, 4. 0X7. 5MM
2-43 *5783603008  SCREW, BIND P-TITE M3X8
2-44 *5780023004  SCREW, BIND M3X4 (NI BLK)
2-45 ¥5780002605  SCREW, BIND M2. 6X5
2-46 ¥5785013000  WASHER, FLAT M3 (0.5T)
2-47 ¥5786610400 - PUSH RIVET
2-48 ¥5730044200  SCREW, PAN M2X3 (BLK)
2-49 ¥5786004000  E-RING, E-4 (JIS)
2-50 *5781212005  SCREW, FLAT TAPPING M2X5
2-51 ¥5783033006  SCREW, BIND S-TITE M3X6
-52 ¥5780002603  SCREW, BIND M2. 6X3
2-53 *5783603016  SCREW, BIND P-TITE M3X16
2-54 *5785304100  WASHER, POLY 4. 1X6. 5X0. 25T

11



